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Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part
15.247

e ANSICé63.10cl.11.8

KDB 558074 D01 DTS Meas Guidance v04

cl. 8

Internal procedure PMO01

See clause 4 of this test report

Test date: September 20, 2018

Technician: A. Bertezzolo

EUT exercising

See clause 4 of this test report

Test specification

Test configuration

Test site:
Laboratory

Auxiliary equipment:
See clause 4 of this test report

Test equipment used

CMC 5295, 20 dB attenuator
Measurement uncertainty: See clause 7 of this
test report

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (%)
22 45
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LAB N° 0168

EMC Interference
Receiver

Coupler =

Result
WiFi b mode
Channel Graphs 6 dB bandwidth Limits Results
(kHz) (kHz)
Lowest G172130_01 8699 At least 500 Complies
Medium G172130_02 8666 At least 500 Complies
Highest G172130_03 8762 At least 500 Complies

Remarks: the fotal attenuation value is due to the 20 dB aftenuator and the cable provided by the

manufacturer calibrated before the test. The measured value has been obtained by considering
the attenuation value directly during the scan

WiFi g mode
Channel Graphs 6 dB bandwidth Limits Results
(kHz) (kHz)
Lowest G172130_04 16433 At least 500 Complies
Medium G172130_05 16434 At least 500 Complies
Highest G172130_06 16434 At least 500 Complies

Remarks: the fotal attenuation value is due to the 20 dB attenuator and the cable provided by the
manufacturer calibrated before the test. The measured value has been obtained by considering
the attenuation value directly during the scan

Test report R17213001 Rev.1.0 Order M172130 page 190 of 244



CMC

Centro Misure Compatibilita S.r.l.

Via della Fisica, 20
36016 Thiene (VI)

\\\\‘\\\l“:/,,/I

A

)

/’///

(A
,//”/uh\\\‘\\\

;

1AW

Ve

8

ACCREDIA ¥
LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168

WiFi n mode

Channel Graphs 6 dB bandwidth Limits Results
(kHz) (kHz)
Lowest G172130_07 17228 At least 500 Complies
Medium G172130_08 17098 At least 500 Complies
Highest G172130_09 17331 At least 500 Complies

Remarks: the total attenuation value is due to the 20 dB attenuator and the cable provided by

the manufacturer calibrated before the test. The measured value has been obtained by
considering the attenuation value directly during the scan
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ACCREDIA X
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LAB N° 0168

Graphs

Bertezzolo 172130_01

MultiView | Spectrum

Ref Level 30.00 dBrm  Offset 21.50 dB ® RBW 100 kHz
Att 18 dB ® SWT

100 ms ® ¥VBW 300 kHz Mode Sweep
1 Frequency Sweep

M1[1] 4.87 dBm|
2.4114340 GHz
20 deém D2[1] -6.63 dB
-3.7690 MHz
10 dBm
M1
M~ S An s
0 dem 5o A“AW ne
-10 dBm / //‘/Jv M\\J\ \
-20 dBm: /V/d \h\\
- »/Jj \/\“\A/\A\M\
-50 dBm:
-60 dBm:
CF 2.412 GHz 601 pts 2.0 MHz/ Span 20.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value Y-Value Function Function Result |
M1 i 2.411434 GHz 4.87 dBm
D2 M1 i -3.769 MHz -6.63 dB
D3 M1 1 4.93 MHz -6.09 dB

Bertezzolo 172130_02

MultiView | Spectrum

Ref Level 30.00 dBrn  Offset 21.50 dB ® RBW 100 kHz
Att 18 dB ® SWT 100 ms ® VBW 300 kHz Mode Sweep

1 Frequency Sweep

M1[1] 4.35 dBm)|
2.4364680 GHz|
20 dem D2[1] -6.06 dB|
-3.7670 MHz
10 dBm
M1
M’“MM
odem e ANV [ o -
o ﬁ/‘frw M
-20 dBm ’/fr/ﬂ
I ™
g den- J“’/ \\/1\ A
-50 dBm
-60 dBm
CF 2.437 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 2.436468 GHz 4.35 dBm
D2 M1 1 -3.767 MHz -6.06 dB
D3 M1 1 4.899 MHz -6.33 dB
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ACCREDIA X

LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168

Bertezzolo 172130_03

MultiView | Spectrum -
Ref Level 30.00 dBm  Offset 21.50 dB ® RBW 100 kHz
Att 18 dB ® SWT 100 ms ® VBW 300 kHz Mode Sweep
1 Frequency Sweep
M1[1] 4,23 dBm
2.4614680 GHz|
20 dBm D2[1] -6.62 dB|
-3.8000 MHz
10 dBm
M1
T SR
GB AN
-10 dBm: \
20 dBm /V,ﬂ/ \x\
-30 dBm o
"WW[// ey
-50 dBm
-60 dBm
CF 2.462 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 2.461468 GHz 4.23 dBm
D2 M1 1 -3.8 MHz -6.62 dB
D3 M1 1 4.932 MHz -6.88 dB

Bertezzolo 172130_04

MultiView | Spectrum

Ref Level 30.00 dBm

Offset 21.50 dB ® RBW 100 kHz

Att 18 dB ® SWT 100 ms ® VBW 300 kHz Mode Sweep
1 Frequency Sweep
M1[1] 0.56 dBm
2.4169920 GHZ|
20 dBm D2[1] -6.65 dB
-13.1980 MHz
10 dem
M!l
0dem
" A ‘W\“\’VWWW me{w wm\j\/mg
-10 dem J‘/ \\A
jfdjﬁfv/ Mf’\/\
-30 dBm
-40 dem
-50 dBm
-60 dBm
CF 2.412 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 2.416992 GHz 0.56 dBm
D2 M1 1 -13.198 MHz -6.65 dB
D3 M1 1 3.235 MHz -6.56 dB
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LAB N° 0168

Bertezzolo 172130_05

MultiView | Spectrum

Ref Level 30.00 dBm
Att 18 dB ® SWT
1 Frequency Sweep

Offset 21.50 dB ® RBW 100 kHz
100 ms ® VBW 300 kHz

Mode Sweep

J

M1[1] 0.87 dBm|
2.4419920 GHz
20 dem D2[1] -6.73 dB|
-13.1980 MHz
10 dem
M!l
0dém
-10 dBm K

-30 dém
-40 dBm
-50 dem
-60 dém
CF 2.437 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 i 2.441992 GHz 0.87 dBm
D2 M1 1 -13.198 MHz -6.73 dB
D3 M1 i 3.236 MHz -6.75 dB

MultiView
Ref Level 30.00 dBm

jam
o

Bertezzolo 172130_06

Spectrum

Offset 21.50 dB ® RBW 100 kHz

Att 18 dB ® SWT 100 ms ® VBW 300 kHz Mode Sweep
1 Frequency Sweep
M1[1] 0.61 dBm)|
2.4669920 GHZ|
20 dBm D2[1] -6.47 dB|
-13.1980 MHz
10 dem
Myl
0 dem
-10 deém /\/ \
-30 dBm
-40 dBm;
-50 dBm
-60 dBm
CF 2.462 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 2.466992 GHz 0.61 dBm
D2 M1 1 -13.198 MHz -6.47 dB
D3 M1 1 3.236 MHz -7.07 dB
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ACCREDIA X

LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168

Bertezzolo 172130_07

MultiView | Spectrum =
Ref Level 30.00 dBm  Offset 21.50 dB ® RBW 100 kHz
Att 18 dB ® SWT 100 ms ® ¥BW 300 kHz Mode Sweep
1 Frequency Sweep
M1[1] 0.71 dBm|
2.4144960 GHz|
20 dem D2[1] -6.31 dB|
-10.9320 MHZz|
10 dBm
M1
0 dBm
-10 dBm /\/ L\M
B
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function Function Result |
M1 1 2.414496 GHz 0.71 dBm
D2 M1 1 -10.932 MHz -6.31 dB
D3 M1 1 6.296 MHz -6.62 dB

MultiView =
Ref Level 30.00 dBm

Bertezzolo 172130_08

Spectrum

Offset 21.50 dB ® RBW 100 kHz

Att 18 dB ® SWT 100 ms ® VBW 300 kHz Mode Sweep
1 Frequency Sweep
M1[1] 0.52 dBm
2.4419920 GHz|
20 dBm D2[1] -6.24 dB|
-13.5310 MHz
10 dBm
M1
0dem MJ b 4
-10 dBm

W
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.437 GHz 601 pts 2.0 MHz/ Span 20.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 2.441992 GHz 0.52 dBm
D2 M1 1 -13.531 MHz -6.24 dB
D3 M1 1 3.567 MHz -6.29 dB
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